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TXEERD 5 5 (KSR : 0.28%, i : 0.5mm), 7LV
TEMHEALANCIE M KEB (LT R U o AR WY, JIS K
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40X40X10mm & L7z, IO~ A ¥ 7
T TEEL, Mo Iizk- 3 ITRTRERAIZ S
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B- 1 [ Z BB X B OB | 3R 5 38 S SBR 0 3 &
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DOFEECTAR X RBEEREZBY, EH5IRER SR
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No Type Main component ](ngrclz?)’ \(/rlz;(l)zs/lst)y
1 | No releasing agent (Control)
2 0.86-0.88 -
3 0.83-0.87 | 10.0+2.0
4 - 11.0
5 0.86-0.90 18.0
6 . 0.85-0.95 | 10.0-15.0
7 Mm."iral hpfltmle‘;)m 0.850.95 | 6.5-7.2
8 ol YArocadon — 170.8-0.84 | 5.4-5.6
9 0.84 4.5
10 0.90 8.76
11 0.82 -
12 0.90-0.92 | 10.0-14.0
13 Paraftin Solid
Petroleum
14 hydrocarbon 0.8 j
15 . Aliphatic 0.78-0.82 | 1.5-2.5
hydrocarbon o T
16 Petrolatum 0.90 -
Petroleum
17 | Kerosene hydrocarbon - -
18 Sll(;iclon Dimethyl silicone - -
1o | Vegetable | g can ol - -
oil
20 Polyester resin - -
21 Polyethylene wax - -
2 Oxidized ) )
polyethylene wax
23 ) Polyethylene wax - -
Coating Alinhats
24 | film prate - -
hydrocarbon
25 Paraffin - -
26 Boron - -
27 Teflon - -
28 Organic solvent - -
x£—4 PEILZILOAE
Fly ash Silica Water ™
W/NaOH A/F sand glass NaOH
(By Wt. %)
1.25 47.4 38 [ 44 ] 10 [ 8

*1 W/NaOH : Water glass / 7M NaOH Ratio
*2 A/F : Alkaline activator (Water glass / 7M NaOH) / Fly ash ratio
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(3) BRRICK DHEBRKOIEFEIKRIC X H5HE
M S
B~ B ICRBRIAD & T RIBEIR L2 R T, IR | | | | |
i X BRI OB IE K OGBS, WEERILITIS U T, GP ——1 ) .
TSN ORESERSE M) LERAIE GP B S LOR M : Cohesive failure of GP mortar
T Ky OVBERRI I DEREERTEE (S) @ 2 DD X A A4y S : Adhesive failure between releasing agent and GP
L, BHICE>TM L S OO KA ZHE L2 mortar or Cohesive failure in releasing agent
10 L7555, WL, 725, RIREOUMERIET HI—3 BBRIADS A TRIMEHRSR
fifi L724580%, 3 SORBREOFEIMHL L, /MR 55 REHBREEOE LD
- oA A
TH-AETOMEE LTHRH L, Type of Adhesi Residual GP | Failure
specimen | Type strerelsglt(iln mortar on | Modes *2
3. EERMERR L (Sﬁrél};le *1 (N/mm?) stee(lg};late M S
3.1 BlaRikaE R S HER 1 Co 0.189 0.251 0] 0
- =LA — - - _ 2 0.131 0.130 82 | 1.8
K-S IHHERARAEROELOEZRT, 22T, & 3 0.066 0118 67 33
5 ORBRIR (Sample No.1-28) T L 7= BRI ANIX R - 4 0.050 0.073 0.7 193
B . N 3811 5 0.065 0.074 73 127
3 ® No.1-28 & ] F L THEY, Sample No.1 [FEERIF % < 0.061 0.057 EREE
Bfi L O WRBRIKTH D, 7 M 0.110 0.131 47 153
SR OBERIAN 26 L 7= 3RBR IR 00 3 3RS IR S 12 g 8-‘1)?3 8-?2‘8 g; 3-3
DOWNWTIE, ABRIA 2, 7, 9 LVl TEVMEZRL, 10 0:078 0:072 8:0 2:0
Bik 4 TROBIRWEZR R Lz, £72&R-3 L0, #Bik g 8-(1)23 8-3?‘5‘ i% 502
8 7&‘[&%0\‘(, *Hj};“?ﬁi 8.0 Ui@ﬁﬁﬁgﬁu%@i)ﬂ Lf:%ﬁ%ﬁﬁg 13 0092 0103 0 10
DOF|RHERS L, REEA 8.0 RimOMRAIOZ L L 14 W 0.147 0.187 0] 0
L — . . 15 0.075 0.118 43 |57
R L, IRWMEE R 2 E R LT, Uy 7 ARITO 16 0.061 0.076 23117
WTIE, RBRIR 14 TEWMEZR L, REBRA 16 TRV 17 K 0.048 0.071 7.0 [ 3.0
S RREIT AT FIFZ 350 18 S 0.131 0.183 9.0 | 1.0
2R Uiz, RARIZAT IR OBEPRANZ W TR, 51k T v 0.098 0.097 50120
PR ST 0.048 N/mm? L ARVMEA R L7223, v U =2 20 0.024 -0.051 6.7 | 3.3
— R B O IR IZB VN TE, Wb 5IiRES 21 0.043 0.056 0 | 10
B8 X IEA0 0.1 N/mm? LU ETh 0, Hlzimm iz 5 L 22 0.024 -0.068 8 ig
; - oy o 23 - 0.009
Z - B 7‘\ = f;FII—J‘ I :: )
e —7, j?ﬂ%%@%ﬁ 2 A ) U 7o BB AR 0D 5 [ B4 4 CF 0,032 0012 o T 70
HRIIE, #BRIK1-19 FTEHEARY, KEIKETL, 25 0.039 0.011 27 173
FrICRBRIK 28 THRLRWEZR LT, 26 0.027 0.019 0 | 10
- 4 1T HAE IR S RBR & R R R O R 2R T, 22 27 0.024 0.009 8 18
N (R 2 . . 28 0.012 0.018
T, MBHEEIIRUBE | O5|REARS 2 100 & LT *1 : Co (Control), M (Mineral oil), W (Wax), K (Kerosene),
BROSFERBRIE OB RS R S OHXHMETH 5, AR S (Silicon oil), V (Vegetable oil), CF (Coating film)
A3 A LT-BERKNT T 7 4 Th BN, 2o *2 : M (Cohesive failure of GP mortar)
_ . e N _ S (Adhesive failure between releasing agent and GP
77 4 VL, GP LSV ORI L LCEM I L mortar or Cohesive failure in releasing agent)
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Type of specimen (Sample No.)
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0.5 - 100
I : Residual GP mortar on steel plate (g)
= 0 ] : Residual ratio of GP mortar on steel plate to control(%) 3 o
=11] Vi 4
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w o —
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AMEIZ GP E/LHURAELTEY, #EwIC K/ ME~
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Steel plate Steel plate

Specimen

Sample No.1 M 10 : S 0)

Sample No.11 M 10 : S 0)

Sample No.17 (M 7.0 : S 3.0)

Sample No.23 (M 0 : S 10)

®—6 5I3RiEERSHREROMIRE VSERADHEATDINE

FICEERIAIA T E LTV D Z E AR TE D, ThE
WD GP ENHNALEFE RN~ AT AL RS> ERTH
rEEZLND,

-7 5 R R S S MR ~D GP ENLZ AT E R
EOMBERT, ZOREND, SIRBEAER S LRI
175 Liz GP EAZ VEIZITEWFHEERH Y, Sk ~0
GP E/NZLOAFEROEIMIEH L, 5IRESRS1E
FERFTHZEPHONE ST, DFEY, FHIBEERENE
WEERIENE L, 5I9REEE R & RO~ GP T/LZ )L
fEREITRADT 5,

3.3 BRIZ& 2HERADBIERRIC & 25

K-8 (C HiC L 2B ORI O ik, K-912
SRR AR & & BARIC X AR IR ORI & O AEE,
B-1 08tk ~D GP EA X AfAFHREL HRICL 2R
BRIR ORI DL & OB E RS, ZORRN S, GP EV
H N OEREBIEOFI AN E L IR DI, BlRERR S
K OMHRR~0 GP E/NZ NATE RS M B3 23580
bz, U EDOREREZEE Z GP ®/AZ /I, BIER
BERA O X 572, HEMUOMKICEBAT 5 2 & THRR
IROWEAET & SR & ORNZBIEE T L, YBRIZ 8K

Sample No.19 (M 8.0 : S 2.0)

Sample No.27 M 0 : S 10)

Specimen Steel plate Specimen

Sample No.4 (M 0.7 : S 9.3)

Sample No.16 M 8.3 : S 1.7)

Sample No.28 (M 0 : S 10)
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— i i [ ]
% 0.18 ® Mineral oil
® Wax
£ 016 s
z - ® Kerosene ° ry
= 0.14 J|®Silicon oil o ’/'
:Ef 0.12 || @ Vegetable oil ./,/
& ® Coating film L2
= 0.10
k=] @ Control ‘
% 0.08 o
5 ®es o
2 006 . o
ot
0.04 . - R2 =0.8495
002 | «¢ S
’ ®
0 8
-0.10 0.00 0.10 0.20 0.30

Residual GP mortar on steel plate (g)
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Bl : M (Cohesive failure of GP mortar)

B : S (Adhesive failure between releasing agent
and GP mortar or Cohesive failure in

releasing agent)

Control

G0 ~1 N h B W R —
Mineral oil

O

—_—

Ju—
~J

§

L

N

|

Wax

€

vy

16
17
18
19
20
21
22
23
24
25
26
27
28

Kerosene

\

\

Silicon oil

Type of specimen (Sample No.)

Coating film Vegetable oil

0 5 0
Ratio of failure mode by visual observation

—_
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4. F&&
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T,

1) BB & U CBIER AN L7235G, BIREEAS M S I
TNLSOBFRIRI 2 LG E Ll L, T TICE
WTRVWMEA R LTz,

2) BIEHEAETRE &~ GP /L Z LATAE BT IT S
FHBEAZRD B, 5IsRBEE R Il L, Silfk~o GP &
IV B NASHE BTN LT,

3) GP ENZMITIE, BIEREFUAIO X S 7, 8k e O
B A MBEICIHET 2 2 LR T HHERIAI A L C
WD ZEMHIBMNE RS,

BiEE

AL, RHRAFsemibha: « FARFsE (A) GREE S -
16H02376, fXFHE : iARE—) [ X 2Bk 2= 1) CEhE
L7z, IR LGB ERT,

- -
— —

Adhesion strength (N/mm?)

Residual GP mortar on steel plate (g)
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-0.10
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Vegetable oil Coating film
J [ @ Control
o O

. .

2 4 6 8
Residual GP mortar on steel plate by visual
observation

10

B—9 BliR#EERS & BRICKL HHEBRADHFING & DA

@ Mineral oil ® Wax
Kerosene @ Silicon oil
Vegetable oil Coating film
@ Control ®
° o
° o ¢
®
[ ]
[ ] ® ® L

O = o -

2 4 6 8
Residual GP mortar on steel plate by visual

observation

10
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